SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+10MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

um

pe

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

@1 Avgwr
Limit Gheck F
2 _gP S 5 Pl
20 ghine - BPURIOUS_LINE |ABS
10 d 1

LINE_£BS,
T
L /
30 7 1
J |
-40
it | l
skl f !
% 7
o R voy, Y S T W W Y
Start 1.7 GHz 3003 pts Stop 1.74 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70899 GHz 43,64 dBm 30,64 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -38,29 dém -25,29 dB
1.710 GHz 1.740 GHz 100.000 kHz 1.71109 GHz 12.87 dBm -17.13 dB

L U ]

Cate: 8 MAY 2020 19:25:34

Spectrum

&

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d&

Made Auto Sweep

RIGHIE CHEERABS, PARS
: _gp s 5 PASS
20 ghine _$PURIOUS_LINE_ABS
1uJ'p
0
-1 [ﬁ
1
g0 de
,‘? 1
I=Ti] ‘r
I
50 dely N
(R BT LS R Y R
0 d -vx e o T T,
Start 1.75 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.750 GHz 1.76D GHz 100,000 kHz 175121 GHz 12.22 cbm -17.78 dB
1780 GHz 1.781 GHz 300.000 kHz 173028 GHz -41.20 dem -28,20 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178123 GHz -42.53 dém -29,93 dB.
L U -

Date: 8 MAY 2020 19.55.:34

J

Lowest Band Edge / 1RB

99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

Cpe

um

&

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

@1 AvgPwr

Limit gheck PARS

| ine _$PURIOUS_LINE |ABS PAES
20 +
. “ Iﬂ
0 f [

IRTI
LINE_ABS

] LA 1
YT TR 1o
IR J i
0 | Py WY il
sy~ BN AT
L | T
H J/MJ“W W v if I
N W P
60 d
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70798 GHz -47.26 dBm -34.26 dB
1,700 GHz 1.710 GHz 300.000 kHz 170994 GHz -51,32 dém -38.32 b
1.710 GHz 1.740 GHz 100,000 kHz 1.72893 GHz 20,24 dBm -9.76 dB.
L ) ] L]

Date: 8 MAY 2020 19:26.27

Spectrum

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d&

Made Auto Sweep

EIGHE CHBERAES,
- s 5

20 Jine _PURIOUS_LINE_ABS

104

LE

-10 d

-0 d

-30

40

Vo
J\j A
50 dom il 4 \ Lv.| - e T PRSP
FM LI YT

IR S

60

Start 1,75 GHz 3000 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.750 GHz 1.780 GH2 100.000 kHz 1.76902 GH2 20.14 dBm -9.86 dB
1,780 GHz 1.781 GHz 300.000 kHz 178003 GHz -46.30 dbm -33.30 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79135 GHz -44.28 dim -31.28 di
—

L I

J

Date: 8 MAY 2020 20.00.04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum -
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 P 5 5 PAES
20 ki _FPURIOUS_LINE |ABS
10d
P -
o T =
S_LINE_ABS, r
R T ettt Y
i ler e
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70893 GHz -25.16 dBm -12.16 dB
1,700 GHz 1.710 GHz 300.000 kHz 170994 GHz -28,48 dBm -15.48 b
1.710 GHz 1.740 GHz 100,000 kHz 1.72491 GHz 0,99 dBim 29,01 d&
——
L ) ] .-

Date: 8 MAY 2020 19:21:03

Spectrum

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d& Mode Auto Sweep

EIGHE CHBERAES, PARS
2 _§p 5 5 PAES
20 Jine _PURIOUS_LINE_ABS
104
0 dpg 3 Ty ==
| oot “‘I
N |
1. | |
| Y i e
30 W) =
40
-50 dBm
60 df
Start 1.75 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,750 GHz 1.780 GHz 100.000 kHz 175459 GHz 0.36 dBm -29.64 dB.
1,780 GHz 1.781 GHz 300.000 kHz 178008 GHz -28.00 dm 15,00 dB
1,781 GHz 1.790 GHz 1,000 MHz 1.78169 GHz -23.76 dém -10.78 dB.

L I J

Date: 8 MAY 2020 19.54.40

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66C-40 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+15MHz

QPSK

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Ref Level 30.00 dam Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100

@1 AvgPwr
Limit gheck F
20 ki _FPURIOUS_LINE_ABS Pa

10 df

LINE_28S) | ! l

-40 t T |
A A—w L I\ f |
——t o |
W I Jo
o Moo dliond Prodland U\,Ju.,_ L L A L
Start 1.7 GHz 3003 pts Stop 1.745 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70897 GHz 43,35 dem 30,35 db
1.709 GHz 1.710 GHz £00.000 kHz 1.71000 GHz -32,29 dém -19.29 d&
1.710 GHz 1.745 GHz 100.000 kHz 1.71114 GHz 12.32 dBm -17.68 dB

\ ) J [

Date: B MAY 2020 221768

Spectrum

&

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d& Mode Auto Sweep

RIGHIE CHEERABS, PARS
: _gp s 5 PASS
20 ghine _$PURIOUS_LINE_ABS
1rt
d !
Al |
LA I
a0
1 | [l
[0 ol i {\ ]
AL L
50 ulm M\ \ FiJ
PSS SV VS N SOV o
Start 1,745 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.745 GHz 1.76D GHz 100,000 kHz 174821 GHz 11.75 cém BCET
1,780 GHz 1.781 GHz £00.000 kHz 173017 GHz -37.50 dém -24,50 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178153 GHz -42.49 dem -29,49 dB.
L U J -

Date: 8 MAY 2020 22.48.06

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

Spectrum G
Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
20 ki _FPURIOUS_LINE_ABS PAES .
wd [{ ]
. Ll
0 ” i
LINE_ABS |’ I1 “'
! |\‘ s
IR
30 it ‘ T
U A LT
g gy IRV
.
M T
b o T R YN
(IR s
60 d
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHZ 1.700 GHz 1,000 WHz 1.70488 GHz -47.76 dBim -34.76 B
1,700 GHz 1.710 GHz 500.000 kHz 170971 GHz -49,89 dBm -36.89 d&
1.710 GHzZ 1.745 GHz2 100.000 kHz 1.72890 GHz 21.19 dBm -8.81 dB
L ) ] L]

Date: 8 MAY 2020 22.18:48

Spectrum

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d& Mode Auto Sweep

EIGHE CHBERAES,
- s 5
20 Jine _PURIOUS_LINE_ABS
104
LE
-10 d
-0 d
-30 ﬁ
40 Ayl [
A i } i PL\ | M,
-50 dom A il
YT e ot o
ettt "
A
Start 1.745 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHz 1.780 GHz 100.000 kHz 1.76400 GHz 19,50 dBm 10,31 dB
1,780 GHz 1.781 GHz 500.000 kHz 178081 GHz -46.88 dbm -33.86 dB
1,781 GHz 1.790 GHz 1,000 MHz 178148 GHz -45.51 dm 32,51 dB.
—
L U J

Date: 8 MAY 2020 225328

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
2 _§P! i 5. PAES
20 ki _FPURIOUS_LINE_ABS
10d
od T
i TP PR
r S S e
S_LINE_ABS, ‘ ‘ ‘ \
|
B—y U {
P et e r-l v
o
U .
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70900 GHz -23.89 dBm -10.89 dB
1,700 GHz 1.710 GHz 500.000 kHz 1,70997 GHz -25,15 dBm -12.15 B
1.710 GHzZ 1.745 GHz2 100.000 kHz 1.72701 GHz 0,96 dBm -29.04 dB
—
L ) ] .-

Date: 8 MAY 2020 22.13:33

Spectrum

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d& Mode Auto Sweep

EIGHE CHBERAES, PARS
2 _§p 5 5 PAES
20 Jine _PURIOUS_LINE_ABS
104
Q m—— =
[ T —
1hd -
’ ! I [y
Ao \/ o
~
40
-50 dBm
60 df
Start 1.745 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHzZ 1.780 GH2 100.000 kHz 1.75764 GHz 0.33 dBm -29.67 dB
1,780 GHz 1.781 GHz 500.000 kHz 178050 GHz -25.80 dbm 12,80 dB
1,781 GHz 1.790 GHz 1,000 MHz 178104 GHz -23.68 dBm -10,68 dB

L I J

Date: 8 MAY 2020 224814

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-41 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

pe

um G

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100

@1 Avgwr
Limit Gheck F
2 _gP S 5 Pl
20 ghine - BPURIOUS_LINE_ABS
10d
od
i
LINE_ABS

, - ] .

o L Y[V ¥ S SOV ISVIRREY SUUP WL, 0 N P
Start 1.7 GHz 3003 pts Stop 1.75 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70839 GHz 43,59 dém 30,99 db
1.709 GHz 1.710 GHz £00.000 kHz 1.70996 GHz -33,15 dém -20.15 dB
1.710 GHz 1.750 GHz 100,000 kHz 1.71110 GHz 12,01 dem -17.99 dB

\ ) J [

Date: §MAY 2020 01:27:28

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

RIS CHEEK RS,
Line _§PURIOUS_LINE_ABS PAES

20

1qidi

s

-50 df f\ J
VY. VRO S LS S W
60 d
Start 1,74 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.740 GHz 1.76D GHz 100,000 kHz 174130 GHz 12.08 cbm -17.94 dB
1,780 GHz 1.781 GHz £00.000 kHz 173007 GHz -36.52 dem -23,92 dB.
1.781 GHz 1.790 GHz 1.000 MHz 1.79107 GHz -41.87 dBm -28.87 dB
L U J -

Date: 19.MAY 2020 03:09:02

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

Cpe

um G

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
2 _GP i 5. PAES
20 ke _FPURIOUS_LINE_ABS
10d
0

| TNE_ABS

-30
-40
A \ jl
i T i ﬁ'J % ol r“J A
W L P e el
60 d
tart 1.7 GHz 3003 pts Stop 1.75 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70888 GHz -46.37 dBm -33.37 dB
1,700 GHz 1.710 GHz 500.000 kHz 1.70904 GHz -48,49 dBm -35,49 db
1.710 GHzZ 1.750 GHz 100.000 kHz 1.72892 GHz 20,33 dBm -9.67 dB
L ) ] L]

Date: §MAY 2020 01:28:20

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

EIGHE CHBERAES, PARS
20 Jhine _FPURIOUS LINE_ABS |.[A.
104 i {I
y 1
10 i L
R Jl
I AT
20 d i
LAV
- WNINE AT
WV ]
40 i, AN, [l \‘Jl L y
A AT A IV
-sirmr-l\ | Wl N R hﬂ ‘ ﬁ T
sttt S R W LW
o
Start 1.74 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.740 GHz 1.780 GH2 100.000 kHz 1.75916 GH2 19.67 dBm -10.33 dB.
1,780 GHz 1.781 GHz 500.000 kHz 178092 GHz -45.74 dbm -32,74 dB
1,781 GHz 1.790 GHz 1,000 MHz 178114 GHz -44.98 dim -31.98 dB
—

L I J

Date: 19.MAY 2020 03:13:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
2 6P 5 3 PAES
20 ke _FPURIOUS_LINE_ABS
10d
o PP D) S A ]
; OSSO DU S A
LINE_ABS | ‘ f ‘

mane’l ] I

-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.75 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70857 GHz -22.79 dBm -9.79 dB.
1,700 GHz 1.710 GHz 500.000 kHz 1,70909 GHz -25.15 deém 12158
1.710 GHz 1.750 GHz 100,000 kHz 172245 GHz 0,60 dBim -29,20 d&
L ) ] .-

Date: §MAY 2020 01:23.08

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

LG CBEK RS, PARS
z _$P 5 5. PAES
20 ghine _$PURIOUS_LINE_ABS
10d
R Ll b = g
b [P N . —
. f |
Il !
! -
\ N
40
-50 dBm
60 d
Start 1.74 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,740 GHz 1.78D GHz 100.000 kHz 175493 GHz 0.85 dBm -29,14 dB.
1,760 GHz 1761 GHz 500.000 kHz 173011 GHz -30.55 dem -17.55 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79131 GHz -28.08 dém -15.08 di

L I J

Date: 19.MAY 2020 03:08:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-42 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 5MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

&

pectrum Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit ¢heck F JRIGE OHEERABS, PABS
2 _§P! S ] PA I 1 S 5. PAES
20 Line URIOUS_J INE_ABS 20 Line URIOUS ) INE_ABS.
10 d 2
: i I
oa ! o \

L U ]

Date: §MAY 2020 00:34:24

LINE_£BS,
- . l !
VY [
| b | \
-40 f | o
bk ! ) |J|JI l n
‘“J'MJI T 50 d8l ft . h
Y L N W Pl A /
W et ptincpns i s ot A I T La, TN LA
-60 d 60 d
Start 1.7 GHz 3003 pts Stop 1.795 GHz Start 1,755 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70850 GHz —46.04 dBm -33.04 dB 1.755 GHz 1.76D GHz 100,000 kHz 175614 GHz 12.55 cBm S17.4Lde
1.709 GHz 1.710 GHz 200,000 kHz 1.70978 GHz -44,61 dBm -31.61 d& 1780 GHz 1.781 GHz 300.000 kHz 173003 GHz -39.51 dém -26,51 dB.
1.710 GHz 1.735 GHz 100.000 kHz 1.71114 GHz 13.20 dBm 6.80 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.79136 GHz -40.87 dBm -27.87 dB
] —_—

L it J -

Date: 5 MAY 2020 01:07-14

Lowest Band Edge / 1RB24 and 1RBO

Highest Band Edge / 1RB24 and 1RBO

&

Spectrum Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS EIGHE CHBERAES, PARS
2 P 5 ] 2 2 P 5 3 PAES
20 ki _FPURIOUS_LINE_ABY 20 Jine _PURIOUS LINE_ABS
10d 104
0 LE
-10 d
LINE_ABS
' -0 d
'
1 ﬂl Il a0 ]
A | ll | Il
A 1 TN a |
Mt l'q U"Mr' l‘n""]ﬂ AT ot "
-50 dbm A URL AR g VRIS 36 Gorm I ]
oA Mot " spreripf R T
60 df -60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz Start 1.755 GHz 3000 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70167 GHz -25.21 dBm -12.21 dB 1.755 GHz 1.780 GH2 100.000 kHz 1.76046 GH2 20.12 dBm -9.88 dB
1,700 GHz 1.710 GHz 300.000 kHz 170901 GHz -30,35 dem -17.35 B 1,780 GHz 1.781 GHz 300.000 kHz 178081 GHz -50.24 dbm 37,24 dB
1.710 GHz 1.735 GHz 100,000 kHz 171546 GHz 20,66 dBm -9.34 dB. 1,781 GHz 1.790 GHz 1,000 MHz 178207 GHz -46.23 dim -33,23 dB.
—— —
L ) ] L] L it J
Date: 5 MAY 2020 00:37.01 Date: 8 MAY 2020 01.0851
Spectrum - Spectrum -
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS EIGHE CHBERAES, PARS
2 _§P! i i PAES 2 _$P 5 5. PAES
20 ki _FPURIOUS_LINE_ABY 20 Jine _PURIOUS_LINE_ABS
10d 104
P L2 o ded o,
o f N ™
I
\ N AP VS BV AU A, S VPO FRRIY PRI NE B
| )
5_LINE_ABS, | “ l \l ‘
| ] - -2 d T
"0 ““""“‘L‘ [J i l P ‘ IL,
L » WM
a0 4 T \ —
-50 dem -50 dBm
60 d 60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz Start 1.755 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70371 GHz -24.96 dBm -11.96 dB 1.755 GHz 1.780 GH2 100.000 kHz 1.75908 GH2 5.02 dBm -24.98 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70991 GHz 31,17 dem -18.17 d& 1,780 GHz 1.781 GHz 300.000 kHz 178001 GHz -35.08 dbm 22,08 dB
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.71461 GHz 4 B5 dBm -25.15 dB 1,781 GHzZ 1.790 GHz 1.000 MHz 1.79107 GHz -31.65 dim -18.65 dB
——
L ) ] .- L it J

Date: §MAY 2020 00:31.48

Date: 5 MAY 2020 01:04.36

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-43 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 10MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Offset 11.60 d&

Spectrum

Ref Level 30.00 dam Mode Auto Sweep

SGL Count 100/100

@1 Avgwr
Limit Gheck PARS
20 ghine _BPURIOUS_LINE_ABS PASS
10 de 1
| a
0 ‘l
©_LINE_ABS,
| I
| A
I
30 -
\ [ I \
" | \ /
\ [ ]
Lt feurdel . { |
L4 Y I
J, N wmi-'h\-._ \.w‘\. ARV R N Jj
-0 di o
Start 1.7 GHz 3003 pts Stop 1.795 GHz
[Spurious Emissians
Range Low Range Up | RBW | Frequency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70894 GHz —45.26 dBm -32.26 db
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -40,47 dBm -27.47 dB
1.710 GHz 1.735 GHz 100,000 kHz 1.71089 GHz 12.70 dBr 7,30 d6

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

PAES
PAES

RIS CHEEK RS,
|ine _$PURIOUS

LINE_ABS.

20

=

o
5 o 5

—g—E-
o

Skl
50 d "Q_\J\ I '\4[
]
T L A L N L WP S
0 d ! A e
Start 1,755 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.755 GHz 1.76D GHz 100,000 kHz 175809 GHz 12.16 cBm 1764 dB
1780 GHz 1.781 GHz 300.000 kHz 173013 GHz -38.81 dém -25.81 dB.
1.781 GHz 1.790 GHz 1.000 MHz 1.79109 GHz -41.72 dBm 8,72 dB

L I J

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

&

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck *ARS
20 ki _FPURIOUS_LINE_ABY PAES
1
H
0
M
A
17
LINE_ABS ’
| IRy |]
IR
a0 . |‘ Y \1 ]
Il J
il Y 1]
-40 \ NU‘ wl -1‘.
" f
o 1 % AR LATATAI .
=]
oV )
60 d
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70506 GHz -44.10 dBm -31.10 dB
1,700 GHz 1.710 GHz 300.000 kHz 170922 GHz -44.,89 dBm
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.71970 GHz

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SGL Count 100/100
RIGUE CHAEK AR, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE nur
10 8 H 'i
LE i I 1
‘104 !
Tl
20 d r—rt o
i Ay
a0 1Y | : I
T ¥
o) Vi
a0 ARANA i ] [l 1
A dil
_QR;MJJI* “ﬂuf‘v e
e Ao J
60 d
Start 1,755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,755 GHz 1.780 GHz 100.000 kHz 1.76493 GHz 10,18 dBm -10,82 dB.
1,780 GHz 1.781 GHz 300.000 kHz 178050 GHz -43.85 dbm
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79235 GHz -46.18 dém

L I J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

L U ]

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck
. P 5 §
20 ki _FPURIOUS_LINE_ABY
1048
0 - SSLBAN
| s S e e,
f
LINE_ABS ‘ 1 \
l IJ T
™~ | |
L]
V) .
-40
50 d
60 di
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHZ 1.700 GHz 1,000 WHz 1.70436 GHz -24,28 dBin 11,28 &
1,700 GHz 1.710 GHz 300.000 kHz 1.70964 GHz -29.89 dBbm -16.89 d&
1.710 GHz 1.735 GHz 100,000 kHz 1.71838 GHz 2.23 dbm 27,77

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SGL Count 100/100
RIGUE CHAEK AR,
- s 5
20 Jine _PURIOUS_LINE_ABS
10 dB
o
0 =
e o e i
-1 d
' 1
2 ? i
% |
40
-50 df
60 df
Start 1,755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.755 GHz 1.780 GH2 100.000 kHz 1.75878 GHz 2.18 dBm -27.82 dB
1,780 GHz 1.781 GHz 300.000 kHz 178000 GHz -32.56 dbm 19,56 dB
1,781 GHz 1.790 GHz 1,000 MHz 178124 GHz -28.89 dBm -15,89 dB.

L I J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-44 of 152




e%FCC RADIO TEST REPORT Report No. : FG031715-01B

SPORTON LAB.

LTE Band 66C / 10MHz+20MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB99 Highest Band Edge / 1RB0 and 1RB99

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

Ref Level 30.00 d8m Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 fvgPwr
Limit Gheck PAES JRIGUIE CHAEKARS PAES
20 Line BPURIOUS_)INE |ABS. PAES 20 Line $PURIOUS_ ) INE_ABS. PAES
1048 r mrn
M I

|
| il
|

©_LINE_ABS,
T g
] [
- | | 1 A !
i | !
-40 IJ I‘ + H 30 \
|
Ry ; o1 ] .‘
Lol | N At I‘R,- J JJ
Yy hoA ¥ A
&0 d sl LY LH»—- TR W LT 60 d PASMEA) SOVY NN USSR V1 ISR RSP o
Start 1.7 GHz 3003 pts Stop 1.74 GHz Start 1.75 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70890 GHz -45.47 dBm 32,47 db 1.750 GHz 1.76D GHz 100,000 kHz 175121 GHz 11.85 cbm 18,15 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70992 GHz -45 .86 dBm -32,86 dB 1780 GHz 1.781 GHz 300.000 kHz 173010 GHz -40.58 dem -27,58 dB.
1.710 GHz 1.740 GHz 100.000 kHz 1.71112 GHz 12.94 dBm 7.06 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.79107 GHz -42.42 dBm 9,42 dB

' ( It J

L U ]

Lowest Band Edge / 1RB49 and 1RBO Highest Band Edge / 1RB49 and 1RBO

&

&

Spectrum

Spectrum

Ref Level 30.00 d8m Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 d8 Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS 1 IS QHBERAES, PARS
2 P S, 5 PAES 2 _§p s g PAES
20 ghine _$PURIOUS LINE |ABS 20 ghine _fPurious }ine nnu:.
10 de 'l‘ 10 B f
ad I ad
I I
in -10d ! \‘\
LINE_ABS | if\l . 1 i w. \
ek ﬂ| -20d {'. T
T I I an [ 4
! L
UIMTAY AN |

£
_—
o]
| "=1
=
=]

40 , I
) ua.;...w“'ru -lﬁ ‘?\J nufjrw L'M“Wﬂ. ) “J.‘ - a

u v
TR K Uy i AT
V L Bl AT S LAY PO S
-60 -60
tart 1.7 GHz 3003 pts Stop 1.74 GHz Start 1,75 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHZ 1.700 GHz 1,000 WHz 1.70888 GHz -37.83 dBin 24,83 dB 1,750 GHz 1.780 GHz 100.000 kHz 1.76002 GHz 16.89 dBm SiL1ide
1,700 GHz 1.710 GHz 300.000 kHz 1.70988 GHz -30,16 dBm 1,780 GHz 1.781 GHz 300.000 kHz 178017 GHz -51.23 dbm
1.710 GHz 1.740 GHz 100,000 kHz 1.71994 GHz 1,781 GHz 1.790 GHz 1,000 MHz 178146 GHz -47.40 dim

L JU J ' L U J

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck RIGUE CHAEK AR,
2 _§P! i 5. 2 _$P S 5.
20 ki _FPURIOUS_LINE |ABS 20 Jine _PURIOUS_LINE_ABS
1048 10 dB
0d s a r.
PSR VSN A P SN VOO I
LINE_ABS ‘ \ J l
t 20 d -
e ma— | | \ |
a0 - - i ———
b \ J
40 A 40 [
-50 df -50d
60 d 60 df
tart 1.7 GHz 3003 pts Stop 1.74 GHz Start 1.75 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHZ 1.700 GHz 1,000 WHz 1.70552 GHz -23.87 dBin 10,57 d& 1,750 GHz 1.780 GHz 100.000 kHz 175392 GHz 1,81 dBm 28,19 dB.
1,700 GHz 1.710 GHz 300.000 kHz 170962 GHz -29.68 dBm -16.68 dB 1,780 GHz 1.781 GHz 300.000 kHz 178021 GHz -32.81 dém -19.81 de
1.710 GHz 1.740 GHz 100,000 kHz 1.71850 GHz 2,30 dBm 27,70 d& 1,781 GHz 1.790 GHz 1,000 MHz 178122 GHz -28.80 dBm -15,80 dB.

L JU J L U J

TEL : 886-3-327-3456 Page Number 1 AB6C-45 of 152
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 1I5MHz+10MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Spectrum

Ref Level 30.00 dam  Offset 11.60 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit Gheck PARS
20 ghine _BPURIOUS_LINE_ABS PAES
10 dbs
od
5_LINE_%BS
30
-40 P
- ...J.MJ 5 L
o VU )
-0 di
Start 1.7 GHz 3003 pts Stop 1.795 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70843 GHz -45.12 dBm -3z.12 db
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -32,46 dBm -19.46 dB
1.710 GHz 1.735 GHz 100.000 kHz 1.71084 GHz 12.51 dBm 9 dB

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

EIGHE CHBERAES, FARS

2 _§p 5 5 PAES
20 ohine —FPURIOUS_LINE_ABS,

Jéu B
]
I ]
rm i -
| [ reefolh
50 dety | f
[l A I
B B T T L
0 d
Start 1,755 GHz s Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.755 GHz 1.76D GHz 100,000 kHz 175604 GHz 12.72 cbm -17.28 dB
1780 GHz 1.781 GHz 300.000 kHz 173019 GHz -44.19 dam -31,19 dB.
1.781 GHz 1.790 GHz 1.000 MHz 1.79123 GHz -42.72 dBm 2 dB

L I J

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

&

Spectrum

Ref Level 30.00 dam  Offset 11.60 d&

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
20 ki _FPURIOUS_LINE_ABY PAES

. 1
[

|
| TNE_ABS / I/ ll

-30 W T v |
f\” ‘\j‘j \M{ f

Tl
” T v \l] i
- "y P “\’\LU'
T . AU
Mmoo v
60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70696 GHz -46.08 dBm -33.08 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70997 GHz -49,27 dem -36.27 db
1.710 GHz 1.735 GHz 100,000 kHz 1.72415 GHz 20,04 dBm 9,96 dB

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

URIGUE QHBEKAES, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
10 8 i ﬂ
LE i “
10 df 1
of U1
20 d I I’I' L)
T Wy
-30 1 T
[V U,
40 ot L
T T
| ﬂ j\.” ’ W VA "
S04 s rar ot — ﬁ
s el ¥ WA
60 di
Start 1,755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.755 GHz 1.780 GH2 100.000 kHz 1.76935 GH2 18.22 dBm -11.78 dB
1,780 GHz 1.781 GHz 300.000 kHz 178044 GHz -48.42 dbm 35,42 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79118 GHz -43.36 dm .36 dB

L I J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum -
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
20 ki _FPURIOUS_LINE_ABY PAES
1048
P ..
o o T
| [ ey
LINE_ABS |‘ | |‘
B ) |
L |
e
-40
50 d
60 di
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70816 GHz -24.80 dBm -11.80 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70992 GHz -29,21 deém -16.21
1.710 GHz 1.735 GHz 100,000 kHz 1.72257 GHz 0,67 dBm -29,13 dB
L ) ] L]

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d&

SEGL Count 100/100

Made Auto Sweep

EIGHE CHBERAES, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
10 dB
0 degs | Y
e B
10d - Mi
A L |
[
|
4 i
K v [ '-""""""W«-.k\
40
-50 df
60 df
Start 1,755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.755 GHz 1.780 GH2 100.000 kHz 1.75866 GH2 -0.02 dBm -30.03 dB
1,780 GHz 1.781 GHz 300.000 kHz 178012 GHz -30.66 dbm -17.68 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79118 GHz -26.98 dém -13,98 dB
L U J ).

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-46 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 15MHz+15MHz

16QAM

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

@1 AvgPwr
Limit gheck PARS
2 _GP i 5. PAES
20 ki _FPURIOUS_LINE |ABS
10d
0

| TNE_ABS

Date: 8 MAY 2020 20:17:63

30
il [
40 | |
' |
A !

. o m
20d \\«JLw.w T T as RYC oY
Start 1.7 GHz 3003 pts Stop 1.74 GHz
[Spurious Emissians

Range Low | Range Up RBW | Frequency |__powerabs | ALimit
1.700 GHz 1708 G 1,000 MHzZ 1.70894 GHz —45.05 dBm -32.05 db
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -32,28 dBm -19.28 d&
1.710 GHz 1.740 GHz 100.000 kHz 1.71085 GHz 12.76 dBm -17.24 dB.

q e

U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

PAES
PAES

RIS CHEEK RS,

Line _§PURIOUS_LINE_ABS

20

.. L ,J\U'

b i e iyl ’

0 d — it

Start 1.75 GHz 03 pts Stop 1.79 GHz

'Spurious Emissions

Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |

1.750 GHz 1.76D GHz 100,000 kHz 175085 GHz 12.64 cBm 17,36 dB
1780 GHz 1.781 GHz 300.000 kHz 173001 GHz -37.01 dém -24.01 dB.
1.781 GHz 1.790 GHz 1.000 MHz 1.79147 GHz -42.81 dBm -29.81 dB

L I J

Date: 8 MAY 2020 205515

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

&

m - Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS RIGUE CHAEK AR,
2 P 5 5 PAES &P 5 5
20 ki _FPURIOUS_LINE |ABS 20 Jine _PURIOUS_LINE_ABS
|
10d ! 104
0 S h LE
t -10 d
LINE_ABS n Rl \
! " ),‘ *,‘i “W 204 5
LWL AR ]l
R 1 | ~ [
30 IR T 0 i
AN ATE A B AT
40 [ i A a0 LAY,
T W, MW
" Ay, W \ \we F—
=t o s T
A, iy Hd Lo U
-60 di -60 df
tart 1.7 GHz 3003 pts Stop 1.74 GHz Start 1,75 GHz 3000 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70889 GHz -45.23 dBm -32.23 dB 1.750 GHz 1.780 GH2 100.000 kHz 1.76416 GH2 19.61 dBm -10.39 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70909 GHz -48,15 dBm -35.15 1,780 GHz 1.781 GHz 300.000 kHz 178099 GHz -48.40 dbm 35,40 dB
1.710 GHz 1.740 GHz 100,000 kHz 1.72413 GHz 19,57 dbm -10.43 dB 1,781 GHz 1.790 GHz 1,000 MHz 1.78108 GHz -44.71 dim -31.71 dB
L ) ] L] L it J
Date: 8 MAY 2020 20:20:35 Date: 8 MAY 2020 2057.54
v Spectrum v
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS RIGUE CHAEK AR, PARS
2 P 5 5 PAES 2 P 5 3 PAES
20 ki _FPURIOUS_LINE |ABS 20 Jine _PURIOUS_LINE_ABS
10d 104
P . m
0 e i ag S
UM NPT R loa i L LS e ]
I
| TNE_ABS ‘ | J ‘ r \
it -20 d —
— ) [ ! |
/
1
U T it Ty
\ /
-40 40
-50 dem -50 dBm
60 d 60 df
tart 1.7 GHz 3003 pts Stop 1.74 GHz Start 1.75 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHZ 1.700 GHz 1,000 WHz 1.70879 GHz -20,97 dBim -7.97 dB. 1,750 GHz 1.780 GHz 100.000 kHz 175499 GHz 0.47 dBm -29,53 dB.
1,700 GHz 1.710 GHz 300.000 kHz 170911 GHz -26.02 dBm -13.02 d& 1,780 GHz 1.781 GHz 300.000 kHz 178005 GHz -30.63 dém -17.63 de
1.710 GHz 1.740 GHz 100,000 kHz 172362 GHz 1.00 deim -29,00 d& 1,781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -27.15 dm 14,19 dB.

Date: 8 MAY 2020 20.15

U ]

L I J

Date: 8 MAY 2020 205234

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-47 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 15MHz+20MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB99

Highest Band Edge / 1RB0 and 1RB99

trum

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
2 _GP i 5. PAES
20 ki _FPURIOUS_LINE_ABS
10d 1

o
0

1
l

| TNE_ABS

il

[ l

L U ]

Date: B MAY 2020 21:2213

30 t T
1] ‘ IR
-40 — + {' ‘,‘
M“"Hf L‘j N ‘- j I i f
hn \ o I{\ JJ
o Y (Y i AT 1N W) T
Start 1.7 GHz 3003 pts Stop 1.745 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70891 GHz 43,74 dBm 30,74 dB
1.709 GHz 1.710 GHz £00.000 kHz 1.71000 GHz -40,34 dBm -27.34 dB
1.710 GHz 1.745 GHz 100.000 kHz 1.71114 GHz 13.31 dBm -16.69 dB

Spectrum

&

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d&

Made Auto Sweep

SPURIGNIE CHEERARS, PARS
: _gp s 5 PASS
20 ghine _$PURIOUS_LINE_ABS
1}
' f“
- ‘I
Ak J!
,#DL Al
I
Jao f 4
1A
(AT
isu e f‘ : X MJ :
WA e AN ]l T P —
60 d
Start 1,745 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.745 GHz 1.76D GHz 100,000 kHz 174628 GHz 12.75 cBm -17.25 dB
1,780 GHz 1.781 GHz £00.000 kHz 173003 GHz -35.30 dém -22,30 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178182 GHz -43.42 dém -30,42 dB.

L I

Date: 8 MAY 2020 21:5518

J

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

&

Spectrum

&

Ref Level 30.00 d&m
SEGL Count 100/100

Offset 11.60 d&

Made Auto Sweep

E trum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 _§P S, 5 PAES
20 ki _FPURIOUS_LINE_ABS
10d J} 3|
0 i I
_ mil
UTNE_285 | l\
i ‘f atl
LAY
0 i Il
T \" 1 Il I \ {
- U |"\H |
WAV RN
- “y flld L i
v P
W] Mt W A L
60 d
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70627 GHz -46.09 dBm -33.09 dB
1,700 GHz 1.710 GHz 500.000 kHz 1,70908 GHz -46,94 dBm -33.94 d
1.710 GHz 1.745 GHz 100,000 kHz 1.72449 GHz 19,45 dm -10.55 dB
i

L U ]

Date: B MAY 2020 21:2464

SPURIGUE QHBEKARS, PAR
z _$P 5 5. PAB!
20 Jine _PURIOUS_LINE_ABS T
10 d #i ‘t
0 f i
-10 df f H 1
I
|
-20 d — I l} 'i
LW
-30 || \ | 1] T
- T IJ‘\ ‘ {1 I ¥ ! I‘I H}
[ A,
WYY UL
50 dem— - el JLJ g
A W Wbl T
-60 di w
Start 1.745 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHzZ 1.780 GH2 100.000 kHz 1.75956 GH2 19.92 dBm -10.08 dB
1,780 GHz 1.781 GHz 500.000 kHz 178031 GHz -48.57 dem 35,57 dB
1,781 GHz 1.790 GHz 1,000 MHz 178116 GHz -47.22 dim -34,22 dB.
—

L I J

Date: 8 MAY 2020 21:57.56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

offset 11.60 d& Mode Auto Sweep

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

L U

Cate: 8 MAY 2020 21:18:31

J

@1 AvgPwr
Limit gheck
. P 5 S
20 ki _FPURIOUS_LINE_ABS
10d
Q P
| ISV (U .
LINE_ABS [ l ‘ ‘
| |
oy il |
5 L
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit
1.700 GHZ 1.700 GHz 1,000 WHz 1.70848 GHz -23.54 dBim -10.54 dB
1,700 GHz 1.710 GHz 500.000 kHz 170981 GHz -25,91 deém -12.91 dB
1.710 GHzZ 1.745 GHz2 100.000 kHz 1.72313 GHz 1,33 dBm -28.67 dB
q I wa

PUEIGHE QHBEKARS,
- s 5
20 Jine _PURIOUS_LINE_ABS
104
0 Ry
AU A A o p g P A i
W = W o s b o “\
20 d
-0 W E\ ]
40
-50 dBm
60 df
Start 1.745 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHzZ 1.780 GH2 100.000 kHz 1.75694 GH2 0.53 dBm -29.47 dB
1,780 GHz 1.781 GHz 500.000 kHz 178085 GHz -30.23 dm -17.23de
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79105 GHz -28.16 dm -15.19 dB

L I

Date: 8 MAY 2000 215241

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A66C-48 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+5MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB24

Highest Band Edge / 1RB0 and 1RB24

= Spectram =

Ref Level 30.00 d8m Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 d8 Made Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr

Limit Gheck PAES JRIGUIE CHAEKARS PARS

2 _§P! S ] PAES I 1 5 5. PAES
20 Line URIOUS_LINE_ABS 20 Line URIOUS_LINE_ABS.
10 di H‘
I ) |

e (
| TNE_ABS r

a2,
e

\ ) J a

Date: 8 MAY 2020 23:17.48

=0 (I |‘ N 4 I ]
™ il ; L 0 g8 I [
} | £ s : L
T ﬂ : 2 b,
" \ \
60 di e v«mw"‘J R, N, 2 0 d D R, TRRRTN O VO N S o Y
Start 1.7 GHz 3003 pts Stop 1.795 GHz Start 1,755 GHz 03 pts Stop 1.79 GHz
[Spurious Emissians 'Spurious Emissions
Range Low | Range Up RBW | Frequency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.700 GHz 1708 G 1,000 MHzZ 1.70862 GHz 42,23 dem 26,23 db 1.755 GHz 1.76D GHz 100,000 kHz 175809 GHz 12.31 cém 1769 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -35,44 dBm -22,44 dB 1780 GHz 1.781 GHz 300.000 kHz 173009 GHz -45.12 dem -32,12 dB.
1.710 GHz 1.735 GHz 100.000 kHz 1.71114 GHz 12.93 dBm -17.07 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.79117 GHz -43.52 dBm -30.52 dB
———

L I J

Date: 5 MAY 2020 00.01:49

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

Spectrum

&

Ref Level 30.00 d8m Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 d8 Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit Gheck PARS 1 IS QHBERAES, PAES
2 P S § PAES 2 _§p s g PAES
20 ghine _$PURIOUS LINE_ABS 20 ghine _fPuRIOUS |INe_ABS
| I
10 Ji[ﬁ 10d ‘ f;
od ’ } ad |

| TNE_ABS ’J'l

L U ]

Date: B MAY 2020 23:20:25

Y -
- L
30 1 I L an )
] Jh V i W W
i Il Il ]
40 Tt ’ ‘JI : Vi n 40 I'ﬂ
s Il WAL At U bttt
" VA VTR i o [
P PP SV I LT
60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz Start 1.755 GHz 3000 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70285 GHz -45.61 dBm -32.61 dB 1.755 GHz 1.780 GH2 100.000 kHz 1.77392 GHz 19.12 dBm -10.87 dB
1,700 GHz 1.710 GHz 300.000 kHz 170977 GHz -51,39 dBém 1,780 GHz 1.781 GHz 300.000 kHz 178026 GHz -46.48 dbm 33,46 dB
1.710 GHz 1.735 GHz 100,000 kHz 1.72892 GHz 20,17 dBm 1,781 GHz 1.790 GHz 1,000 MHz 1.78170 GHz -43.62 dim -30,62 dB.
3 —

L I J

Date: 5 MAY 2020 00.0426

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

\ ) J [

DCate: 8 MAY 2020 23:15:11

v Spectrum v
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS RIGUE CHAEK AR, PARS
2 _§P! i i PAES 2 _$P 5 5. PAES
20 ki _FPURIOUS_LINE_ABY 20 Jine _PURIOUS_LINE_ABS
10d 104
0 = ——— = = TS —— 0dgg = NN T Ty ) o
T i = rl [ ﬁl\ f v E S RS REEIp— m.w o .\.M‘
[ | ey | |
S_LINE_ABS, l || | ‘
i 2 i
| . , =
| D lasie ) L) N ]
-40 40
-50 dem -50 dBm
60 d 60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz Start 1.755 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70858 GHz -26.80 dBm -13.80 dB 1.755 GHz 1.780 GH2 100.000 kHz 1.75348 GH2 -0.78 dBm -30.78 dB
1,700 GHz 1.710 GHz 300.000 kHz 170967 GHz -30.81 dem -17.81d6 1,780 GHz 1.781 GHz 300.000 kHz 178046 GHz -29.35 dbm -16,35 dB
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.72452 GHz -0.16 dBm -30.16 dB 1,781 GHzZ 1.790 GHz 1.000 MHz 1.79103 GHz -25.26 dém -12.26 dB
—

L I J

Date: 8 MAY 2000 235611

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-49 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+10MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49

&

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep

SGL Count 100/100

@1 Avgwr
Limit Gheck PARS
2 _gp S 5 PASS
20 ghine - BPURIOUS_LINE |ABS
10 d 1
. ‘,% ﬂ
| |
LINE_£BS, {
f‘ !
{ [
30 1 T
{ j |
40 b
“ !
Lo N L}? !
1] Jpt Jo
o Wl . U T R e e
Start 1.7 GHz 3003 pts Stop 1.74 GHz
[Spurious Emissians
Range Low | Range Up RBW | Freguency |__powerabs | ALimit
1.700 GHz 1708 G 1,000 MHzZ 1.70882 GHz -42.16 dém 26,16 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70999 GHz -37,59 dém -24.59 dB
1.710 GHz 1.740 GHz 100,000 kHz 1.71106 GHz 12.08 dBrn -17.92 d&
L]

\ ) J a

Date: 8 MAY 2020 19:24:40

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

PAES
PAES

RIS CHEEK RS,

Line _§PURIOUS_LINE_ABS

20

/
<0 .L "| IL! J
50 dbigr 1

ﬁvavJ i 4,»-J~.,,,w'-.u.m‘.r4.n-‘|s.'

0o T Sy
Start 1.75 GHz s Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.750 GHz 1.76D GHz 100,000 kHz 175118 GHz 12.60 cBm 17,40 dB.
1780 GHz 1.781 GHz 300.000 kHz 173000 GHz -45.76 dem -32,76 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178180 GHz -44.26 dem -31.26 dB

L I J

Date: 8 MAY 2020 19.56.28

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

&

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
2 P 5 3 PAES
20 ki _FPURIOUS_LINE |ABS
10d
0
LINE_ABS

-30 r\
40 ’J} Hl
J
i .J fe
Vi
| mnpenor
60 d
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70833 GHz -47.41 dBm -34.41 dB
1,700 GHz 1.710 GHz 300.000 kHz 170974 GHz -52,12 dem
1.710 GHzZ 1.740 GHz2 100.000 kHz 1.72890 GHz 20,28 dBm

L U ]

Cate: 8 MAY 2020 19:27:21

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

RIGUE CHAEK AR,

- s 5

20 Jine _PURIOUS_LINE_ABS

104

LE

-10 d

-0 d

-30

40

50 e L} ”"

-50 dBm

RO W,
ORI N v

o0

Start 1,75 GHz 3000 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |

1.750 GHz 1.780 GH2 100.000 kHz 1.76902 GH2 19.45 dBm -10.55 dB
1,780 GHz 1.781 GHz 300.000 kHz 178013 GHz -45.89 dbm -32,89 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79100 GHz -44.64 dBm -31.64 dB

L I J

Date: 8 MAY 2020 19.58.10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 P 5 5 PAES
20 ki _FPURIOUS_LINE |ABS
10d
Ol ~ o T T S,
JEN REPPTRUn TR LY T P,
f L[ u|
S_LINE_ABS, | I
L] i |
LF "
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70895 GHz -26.02 dBm -13.02 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70993 GHz -29,72 dBém -16.72 d&
1.710 GHz 1.740 GHz 100,000 kHz 1.72416 GHz -0.27 dbm -30,27 dB
L]

L U ]

Date: 8 MAY 2020 19:21:67

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

RIGUE CHAEK AR, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
104
Rl spver Tovn, P (s
1 [P T
-1 df 1
-20 d i
- 1 e,
v
40
-50 dBm
60 df
Start 1.75 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.750 GHz 1.780 GH2 100.000 kHz 1.75928 GH2 -0.82 dBm -30.82 dB
1,780 GHz 1.781 GHz 300.000 kHz 178009 GHz -30.50 dbm -17.60 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79109 GHz -26.39 dém -13,39 dB

L I J

Date: 8 MAY 2020 19.53.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66C-50 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Ban

d 66C / 20MHz+15MHz

16QAM

Lowest Band Edge / 1RB0O and 1RB74

Highest Band Edge / 1RB0 and 1RB74

L U ]

Date: 8 MAY 2020 22.17.05

pectrum = Spectrum =
Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
@1 Avgwr
Limit Gheck F RIGHIE CHEERABS, PARS
2 _gp 5 5 PA > _gp s 5 PASS
20 ghine - BPURIOUS_LINE_ABS 20 ghine _$PURIOUS_LINE_ABS
10d J"i 1l
- J' ﬁ ° i
| y
LINE_£BS, 'IL H \ H
i /
-z0idi
1 & | |l | [}
30 T - ;’zu L f ;
‘ i | \ ||
-40 ‘1 i +— |40 cii T \\'
n A Tl
)t ; I’J | e ' _ ! .
Wy ¢ | v p
NN L . S L P T L PR N T Y v
-60 d 60 d
Start 1.7 GHz 3003 pts Stop 1.745 GHz Start 1,745 GHz 3003 pts Stop 1.79 GHz
[Spurious Emissians 'Spurious Emissions
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70805 GHz 41,53 dem -28.53 db 1.745 GHz 1.76D GHz 100,000 kHz 174821 GHz 12.21 cbm -17.73 dB
1.709 GHz 1.710 GHz £00.000 kHz 1.71000 GHz -32,02 dém -19.03 d& 1,780 GHz 1.781 GHz £00.000 kHz 173028 GHz -38.79 dem -25,79 dB.
1.710 GHz 1.745 GHz 100.000 kHz 1.71110 GHz 13.25 dBm 6.75 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78253 GHz -45.43 dBm -32.43 dB
] —_—

L I J

Date: 8 MAY 2020 224858

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

= (=)

LINE_ABS 1 J ”T

Spectrum Spectrum
Ref Level 30.00 d8m Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.60 d8 Made Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 fvgPwr
Limit ¢heck PAES LGS CHAEK ABS, PAES
2 _Ep i 5. PAES 2 _$P 5 5. PABS
20 Line URIOUS_LINE_ABS. [ 20 Line URIOUS_) INE_ABS. F
10 d { ﬂ‘ 10 df ‘ ‘i
y L . L
w “ 1 “
[ 104 e

|

)
' A

Ao
U IVJAL,.»J’L

N I"\ I\
-50 dBm " J\ ;ﬂ\‘ JF l\J i . \’H \U ,.ﬂ J,“J"\‘J

\ ) J [

Date: B MAY 2020 22.18.42

— e
-60 di -60 df
tart 1.7 GHz 3003 pts Stop 1.745 GHz Start 1.745 GHz 3000 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHZ 1.700 GHz 1,000 WHz 1.70485 GHz -47.90 dBin 34,90 d& 1,745 GHz 1.780 GHz 100.000 kHz 1.76404 GHz 19,50 dBm 10,41 dB
1,700 GHz 1.710 GHz 500.000 kHz 1,70907 GHz -49,69 dBm 35,69 d& 1,780 GHz 1.781 GHz 500.000 kHz 178078 GHz -48.24 dbm -33.24 dB
1.710 GHz 1.745 GHz 100,000 kHz 1.72890 GHz 19,98 dm -10.02 d& 1,781 GHz 1.790 GHz 1,000 MHz 178104 GHz -44.66 dBm 31,66 dB
— —

L I J

Date: 8 MAY 2020 225235

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum

L )i ) ) wa

Date: B MAY 2020 221428

Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr
Limit gheck PARS EIGHE CHBERAES, PARS
2 _§P! i 5. PAES 2 _$P 5 5. PAES
20 ki _FPURIOUS_LINE_ABS 20 Jine _PURIOUS_LINE_ABS
10d 104
od  — L e = LU v v v S S I
‘("' T e T Pt Lf'a ‘ P A Ao ot
S_LINE_ABS, ‘ ‘ J \ ‘ I
— \ | g |
et =] A i | Y
v L
-40 40
-50 dem -50 dBm
60 d 60 df
tart 1.7 GHz 3003 pts Stop 1.745 GHz Start 1.745 GHz 3003 pts Stop 1.79 GHz
[Fpurious Emissians Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.700 GHz 1.709 GH2 1.000 MHZ 1.70881 GHz -25.04 dBm -12.04 dB 1,745 GHzZ 1.780 GH2 100.000 kHz 1.75785 GHz -0.82 dBm -30.83 dB
1,700 GHz 1.710 GHz 500.000 kHz 170983 GHz -26,42 dBm -13.42 dB 1,780 GHz 1.781 GHz 500.000 kHz 178019 GHz -28.30 dbm -15.30 dB
1.710 GHz 1.745 GHz 100,000 kHz 1.72442 GHz -0.16 dBm -30.16 dB 1,781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -26.57 dim -13.57 dB
—

L I J

Date: 8 MAY 2020 224722

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-51 of 152




eeFCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG031715-01B

LTE Band 66C / 20MHz+20MHz

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Ref Level 30.00 dam  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
2 _GP i 5. PAES
20 ke _FPURIOUS_LINE_ABS
10d
0

T
S_LINE_283 l'

¥ ki 4/1 7
L f 3 !
0 0 L TN U "W N I P I e
Start 1.7 GHz 3003 pts Stop 1.75 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70872 GHz -4z .24 dem 25,24 db
1.709 GHz 1.710 GHz £00.000 kHz 1.70999 GHz -32,24 dBm
1.710 GHz 1.750 GHz 100,000 kHz 1.71110 GHz

L U ]

Date: §MAY 2020 01:26:38

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

EIGHIE QHBER S PAES
Line _§PURIOUS_LINE_ABS PAES

20

I
AP ppr LW s ey RIS NS Y

Start 1,74 GHz 03 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.740 GHz 1.76D GHz 100,000 kHz 174130 GHz 12.24 cBm -17.76 dB
1,780 GHz 1.781 GHz £00.000 kHz 173018 GHz -35.59 dem -22,50 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178225 GHz -43.89 dem 30,89 dB.

L I J

Date: 19.MAY 2020 03.09.55

Lowest Band Edge / 1RB99 and 1RBO

Highest Band Edge / 1RB99 and 1RBO

m G

Mode Auto Sweep

Spe

Ref Level 30.00 dam  Offset 11.60 d&
SGL Count 100/100

®1 AvgPwr
Limit Gheck PABS
2 P 5 3 PASS
20 Line URIOUS_LINE_ABS “
0s }‘ \
o ”I
LINE_ABS, A
" f‘ i

L TR

Ui WL
z A ﬂ‘wn\v“} Vh".'h.fm'\ ”_ - ! Ul lm‘ \r"}\ w

i\ u‘mvrk,_ .J\,W“’

60 d
tart 1.7 GHz 3003 pts Stop 1.75 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70569 GHz -47.35 dBm -34.35 dB
1,700 GHz 1.710 GHz 500.000 kHz 170910 GHz -48,08 dBm -35.08 d&
1.710 GHzZ 1.750 GHz 100.000 kHz 1.72892 GHz 19.90 dBm -10.10 dB
L]

L U ]

Date: §MAY 2020 01:2812

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

SPURIGUE QHBEKARS, PARS
20 Jine _PURIOUS_LINE_ABS PAES
10 df i] ﬂ
LE
I
10 Tl
| L

20 d \ JL \ {H:F ;\il'l

Tt
AWIAL
40 A l ! -
WAV VLA
50 dom—ie ‘I"NVJT !’ W \}‘ Jﬂ ] J'l
I MA
“..{:%i‘ﬂln' ) b, r\_
Start 1.74 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.740 GHz 1.780 GH2 100.000 kHz 1.75912 GHz 19.57 dBm -10.43 dB
1,780 GHz 1.781 GHz 500.000 kHz 178094 GHz -46.76 dbm 33,76 dB
1,781 GHz 1.790 GHz 1,000 MHz 1.78131 GHz -44.71 dim -31.71 de

L I J

Date: 19.MAY 2020 03:12:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m G

Mode Auto Sweep

pe

Ref Level 30.00 dam  Offset 11.60 d&
SGL Count 100/100

@1 AvgPwr
Limit fheck PARS
20 dgine _BPURIOUS LINE_ABS PAES
10 df
0d e o
BN rppr e 1
r bt Lo L

| TNE_ABS

e‘ﬁ"’» by v v T
W
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.75 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70875 GHz -23.49 dBm -10.49 dB
1,700 GHz 1.710 GHz 500.000 kHz 170911 GHz -26,38 dBm -13.38 6
1.710 GHz 1.750 GHz 100,000 kHz 172624 GHz -0.02 dbm -30,02 d&
L]

L U ]

Date: §MAY 2020 01:23:68

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

EIGHIE QHBER S PAES

2§ 5 3 PAES
20 Line URIOUS_LINE_ABS.
10d
L e 1
ba | fm. I N .

—F0 k N~

40

-50 dBm

60 df

Start 1.74 GHz 3003 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |

1.740 GHz 1.780 GH2 100.000 kHz 1.75764 GHz -0.20 dem -30.20 d8
1,780 GHz 1.781 GHz 500.000 kHz 178000 GHz -30.30 dm 17,30 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79121 GHz -28.34 dim -15,34 di

L I J

Date: 19.MAY 2020 03:07:20

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : AB6C-52 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 5MHz+20MHz

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

pectrum v
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck F
2 _gP S § Pl
20 ki _FPURIOUS_LINE_ABY
10 d Ll

LINE_A8S, | | i

&

60 d ’ M LA st pm My o a0 '
Start 1.7 GHz 3003 pts Stop 1.795 GHz
[Spurious Emissians

Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70882 GHz —46.30 dBm 33,30 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70986 GHz -42,52 dBm -29.52 dB
1.710 GHz 1.735 GHz 100.000 kHz 1.71114 GHz 12.61 dBm -17.39 dB

\ ) J [

Date: MAY 2020 00.33:31

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

RIS CHEEK RS, PAES
Line _§PURIOUS_LINE_ABS PAES

20

el
50 dBi; + i
Wil J
e S T TN N PR T
60 d
Start 1,755 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.755 GHz 1.76D GHz 100,000 kHz 175616 GHz 12.78 dbm -17.22 dB
1780 GHz 1.781 GHz 300.000 kHz 173004 GHz -42.24 dam -29,24 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178128 GHz -44.24 dem -31.24 dB
—_—

L I J

Date: 5 MAY 2020 01:08:07

Lowest Band Edge / 1RB24 and 1RBO

Highest Band Edge / 1RB24 and 1RBO

Spe LI ﬂ%ﬁ
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 _§P! i ] PAES
20 ki _FPURIOUS_LINE_ABY .
m
. i
|
LINE_ABS l ! \
N L, \
el ’J 1 il
f \ W R H
M
Pl J\ ‘|“
w lh [V ‘R | \‘.
-50 dem o JAU" il el
N Uil W
e d
60 df
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70868 GH2 -25.74 dBm -12.74 dB
1,700 GHz 1.710 GHz 300.000 kHz 170900 GHz ~30.37 dem -17.37 b
1.710 GHz 1.735 GHz 100,000 kHz 1.71551 GHz 18,73 dbm 11,27 d&
——
L JU J L]

Date: §MAY 2020 00:37:64

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

EIGHE CHBERAES, PARS
z _$P 5 5. PAES
20 Jbine URIFU LINE_ABS.
10d ‘ Il\
ad jl‘ t
10 l |f |L
20 d h—
[ '
30 ﬂv | ;\‘
|/ I il
a0 l T il
F i il H l
" / . \ ! Pt
fgui INE R IALE! A
LA W
-60 di
Start 1.755 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,755 GHz 1.780 GHz 100.000 kHz 1.76048 GHz 16.95 dBm -11.05 dB
1,780 GHz 1.781 GHz 300.000 kHz 178030 GHz -51.66 dbm 38,66 dB
1,781 GHz 1.790 GHz 1,000 MHz 178133 GHz -47.00 dBm 34,00 dB.
—

L I J

Date: 5 MAY 2020 01:08:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum -

Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 _§P! i ] PAES
20 ki _FPURIOUS_LINE_ABY
10d
‘-—w\m--\.
0 1
\ {700 U SO IR S
S_LINE_ABS, l ” |‘
SN R | | |
-30
™ L
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70299 GHz -25.08 dBm -12.08 dB
1,700 GHz 1.710 GHz 300.000 kHz 170971 GHz -31.33 dém -18.33 06
1.710 GHz 1.735 GHz 100,000 kHz 1.71403 GHz 5.03 dBm 24,97 dB
——
L ) ] .-

Date: §MAY 2020 00:3238

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

EIGHIE QHBER S PAES
20 ohine —FPURIOUS_LINE_ABS, PAES
10d
DY} D
0 1
W G e T o
o |

-50 dBm

60 df

Start 1.755 GHz 3003 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |

1.755 GHz 1.780 GH2 100.000 kHz 1.75823 GH2 4.61 dBm -25,39 dB
1,780 GHz 1.781 GHz 300.000 kHz 173009 GHz -35.47 dem 22,47 dB
1,781 GHz 1.790 GHz 1,000 MHz 178104 GHz -32.13 dm -19.13 dB

L I J

Date: 5 MAY 2020 01:03.43

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-53 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 10MHz+15MHz

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74

Spectrum -
Ref Level 30.00 dsm  Offset 1160 d& Mode Autc Sweep
SGL Count 100/100
@1 hvgpwr

Limit gheck 3

s o 5 ‘ PAS
20 dhine _EPURIOUS LINE ABS
10 d8 5
| f

od i

| TNE_ABS

B y LJ ‘ﬂl\. 'JLW) JJ-‘ |

. ;
0% Y SR Y et/

60d
Start 1.7 GHz 3003 pts Stop 1.795 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70789 GHz —45.62 dBm -32.62 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -40,89 dBm -27.89 d&
1.710 GHz 1.735 GHz 100,000 kHz 1.71091 GHz 12,38 dem -17.62 dB
e

L U ]

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

RIS CHEEK RS, FAES
2 _$P 5 5 PAES
20 ohine —FPURIOUS_LINE_ABS,
e

kT T\ S v LV ST PR v

60 d

Start 1,755 GHz 3003 pts Stop 1.79 GHz

'Spurious Emissions

Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.755 GHz 1.76D GHz 100,000 kHz 175811 GHz 12.20 cBm 17,60 dB.
1780 GHz 1.781 GHz 300.000 kHz 173004 GHz -39.85 dam -26,85 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178122 GHz -41.00 dem -28.09 dB.
—_—

L I J

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

Spectrum -
Ref Level 30.00 dsm  Offset 1160 d& Mode Autc Sweep
SGL Count 100/100
@1 hvgpwr

Limit gheck FAES

s o 5 ‘ PAS

20 dhine _EPURIOUS LINE ABS
10 d8
0

| TNE_ABS

i
-30
‘\
-40 . I
RTINSy | P
Sk i e v
b A P
0 d v
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70766 GHz -43.79 dBm -30.79 dB
1,700 GHz 1.710 GHz 300.000 kHz 170917 GHz -46,26 dBm -33.26 d&
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.71975 GHz 18,50 dBm -11.50 dB
—

L U ]

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

RIGUECHBEKARS paks
: _$p 5 5, pafs
20 Line URIOUS_LINE_ABS.
10 8
|| |
ad h |
104 | \‘
-20 df

A
a0 fiall v TN
IU w v v ;‘l
-5 dom = o
et S ST A ﬂ
60 di
Start 1,755 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,755 GHz 1.780 GHz 100.000 kHz 1.76490 GHz 18.21 dBm -11.79 d8
1,780 GHz 1.781 GHz 300.000 kHz 178072 GHz -50.01 dm -37.01de
1,781 GHz 1.790 GHz 1,000 MHz 178164 GHz -46.77 dBm -33,77 dB.

L I J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum -
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
2 _§P! i ] PAES
20 ki _FPURIOUS_LINE_ABY
1048
0 ey
[ SO S, S
T
S_LINE_ABS, [ \
T J T
-~ ) \
L] v
v \
-40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70377 GHz -24.32 dBm -11.32 dB
1,700 GHz 1.710 GHz 300.000 kHz 170913 GHz -30.13 dem -17.13d6
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.71933 GHz 2,43 dBm -27.57 dB

L U ]

Spectrum

Ref Level 30.00 d8m  Offset 11.60 d Mode Auto Sweep
SGL Count 100/100

JRIGUECHHELARS.
Line _$PURIOUS_} INE_ABS
20 df . - -
10 i
o
T O N
-20d \ i }
E 4 —
A H —
40
-50
-60
Start 1.755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency |  Powerabs | ALimit |
1.755 GHz 1.780 GHz 100.000 kHz 1.75604 GHz 1.52 dBm -28.48 dB
1.780 GHz 1.781 GHz 300.000 kHz 1.78009 GHz -32,29 dém -19.29 d
1.781 GHz 1.790 GHz 1.000 MHz 178111 GHz -23,99 dBm -15.99 d&

L )| J u

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-54 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 10MHz+20MHz

64QAM

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

&

offset 11.60 d&

Spectrum

Ref Level 30.00 dam Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit gheck PARS
2 _§P 5 5 PAES
20 ki _FPURIOUS_LINE |ABS
104 |!
. #% ﬂ
T
S_LINE_ABS, ’ L \

T y
0 [ ] { i
‘ s g J
ey f
0 A [y FESUV N N e (PR SR B
Start 1.7 GHz 3003 pts Stop 1.74 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Freguency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70825 GHz 45,14 dBm 32,14 db
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -44,78 dBm -31,78 d&
1.710 GHz 1.740 GHz 100,000 kHz 1.71109 GHz 12.68 dbr 7.32 d6

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

PAES
PAES

RIS CHEEK RS,
|ine _$PURIOUS

LINE_ABS.

20

1038
I
° /

50 d
iy J |

60 damer et gt oo g et e b

Start 1.75 GHz 3003 pts Stop 1.79 GHz

'Spurious Emissions

Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |

1.750 GHz 1.76D GHz 100,000 kHz 175118 GHz 1111 cém -18.69 dB
1780 GHz 1.781 GHz 300.000 kHz 173000 GHz -40.52 dem -27,92 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178132 GHz -44.08 dem 108 dB

L I J

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

Spectrum

Ref Level 30.00 dam
SGL Count 100/100

&

offset 11.60 d&

Mode Auto Sweep

@1 AvgPwr
Limit Gheck PARS
20 ghine - BPURIOUS_LINE |ABS PAES
10 dbs 4
|
. |
T
LINE_#BS /

{ n i
LA
. il J| )
PRI (1A T T
| L
L !
erpreeieert 11, ]/ WL
LETRY 7 ST o
-60 df e e
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70889 GHz -39.29 dBm -26.29 dB
1,700 GHz 1.710 GHz 300.000 kHz 170985 GHz -31.59 dem
1.710 GHz 1.740 GHz 100,000 kHz 1.71994 GHz

J

Spectrum

Ref Level 30.00 dém
SEGL Count 100/100

&

Offset 11.60 d& Mode Auto Sweep

RIS CHEEK RS,
|ine _$PURIOUS

PAES

LINE_ABS. PAES

20

10 dé

a0

]

‘”J“'J\ ” [

| I
i

ﬂulv T I

v i L V.

-60 di

Start 1,75 GHz 3003 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |

1.750 GHz 1.780 GH2 100.000 kHz 1.76002 GH2 18.46 dBm -11.54 dB
1,780 GHz 1.781 GHz 300.000 kHz 178009 GHz -51.98 dbm
1,781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -47.25 dm

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 Avgwr
Limit gheck
. P 5 S
20 ki _FPURIOUS_LINE |ABS
1048
0 !
[ JUN _
LINE_ABS J 1
e | |
-30
= \I‘
-40 g
50 d
60 di
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70519 GHz -23.43 dBm -10.43 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70993 GHz -29,29 dém -16.29 &
1.710 GHz 1.740 GHz 100,000 kHz 1.71973 GHz 2,37 dbm 27,63

L U

J

Spectrum

Ref Level 30.00 dém
SEGL Count 100/100

Offset 11.60 d& Mode Auto Sweep

RIGUE CHAEK AR,
- s 5
20 Jine _PURIOUS_LINE_ABS
10 dB
a -, l
e i‘w bt bt st l
-2La i
] y |,
J U I\
o ! T, |
-50 df
60 df
Start 1.75 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.750 GHz 1.780 GH2 100.000 kHz 1.75718 GHz 1.13 dBm -28.87 dB
1,780 GHz 1.781 GHz 300.000 kHz 178022 GHz -32.83 dbm -19.83 dB
1,781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -28.76 dim -15.76 dB.

L I

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6C-55 of 152




e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG031715-01B

LTE Band 66C / 1I5MHz+10MHz

Lowest Band Edge / 1RB0 and 1RB49

Highest Band Edge / 1RB0 and 1RB49

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
20 ki _FPURIOUS_LINE_ABY PAES
1048 ﬂ
y | ]

|
| I
|

M
L4 I
Ao )
0 sk LY s ot st ot
Start 1.7 GHz 3003 pts Stop 1.795 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70816 GHz 45,03 dBm -32.03 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70997 GHz -24,05 dBm -21,05 d&
1.710 GHz 1.735 GHz 100.000 kHz 1.71086 GHz 12.28 dBm -17.72 dB
e

L U ]

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

ElGE CHBEK RS, FAES
2 _$P 5 g PAES
20 Line URIOUS_) INE_ABS.
mJ'c"
b |

1 "1

0l I

,50,;\.\ 1 I"J M.uu. ol

ot M) banaby g i Y

60 d
Start 1,755 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.755 GHz 1.76D GHz 100,000 kHz 175604 GHz 12.00 cBm 18,00 dB
1780 GHz 1.781 GHz 300.000 kHz 173001 GHz -41.61 dém -28.61 dB
1781 GHz 1.790 GHz 1.000 MHZ 178110 GHz -40.22 dem -27.22 dB

L I J

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

&

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 1007100
@1 AvgPwr
Limit fheck PARS
20 dgine _BPURIOUS LINE_ABY palS
10 de f

| TNE_ABS J

W
&

&
S
B
=
—

i Faf v
il v Ay
Lppe s ngempirne™ VY WA, |
60 d
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70828 GHz -46.21 dBm -33.21 dB
1,700 GHz 1.710 GHz 300.000 kHz 1.70948 GHz -51,41 dBm -38.41 b
1.710 GHz 1.735 GHz 100,000 kHz 1.72417 GHz 18,46 dBm -11,54

L U ]

&

Spectrum
Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep
SGL Count 100/100
EIGHE CHBERAES, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
10 dB i ﬂ
LE l H
-10 d \l |
Y A
-0 d bt T
i) A
-30 T
f f \ h\
40 H +
¥
d s \ { A 4
50 TTAAT™ AsTIWh
O B W L e,
o
Start 1,755 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1.755 GHz 1.780 GH2 100.000 kHz 1.76937 GH2 17.75 dBm -12.25 dB
1,780 GHz 1.781 GHz 300.000 kHz 178078 GHz -46.53 dbm -33.59 db
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79187 GHz -44.34 dim -31,34 di

L I J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 1007100
@1 Avgwr

Limit Gheck PARS
20 ki _FPURIOUS_LINE_ABY PASS
10 e
od "

M

J.w-\,-n:.— srhh -~

| TNE_ABS ‘ [ |L

e |

-40
50 d
60 di
tart 1.7 GHz 3003 pts Stop 1.735 GHz
[Fpurious Emissians
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70862 GHz -24.49 dBm -11.49 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70999 GHz -28.,93 dbm -15.93
1.710 GHzZ 1.738 GHz2 100.000 kHz 1.72225 GHz 0.69 dim -29.31 dB

L U ]

Spectrum

Ref Level 30.00 dém  Offset 11.60 d& Maode auto Sweep

SGL Count 100/100

URIGUE QHBEKAES, PARS

2 _§p 5 5 PAES

20 Jine _PURIOUS_LINE_ABS

10 dB

od e S SN &)

st oA e

ha L |

I, ‘H| 1

4 4 |

40

-50 df

60 df

Start 1,755 GHz 3003 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |

1,755 GHz 1.780 GHz 100.000 kHz 175649 GHz 0.32 dBm 29,68 dB.
1,780 GHz 1.781 GHz 300.000 kHz 173014 GHz -30.67 dem 17,67 dB
1,781 GHzZ 1.790 GHz 1.000 MHz 1.79171 GHz -26.68 dém -13.68 dB

L I J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-56 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 15MHz+15MHz

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74

pe

um

Ref Level 30.00 dam  Offset 11.60 d&
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Limit heck

2 P 5 ]
20 dsine —BPURIOUS_LINE |ABS

104 1

| TNE_ABS

") (" u‘l

o Lare———" | T P W OT RO N MJ”
Start 1.7 GHz 3003 pts Stop 1.74 GHz
[Spurious Emissians
Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit
1.700 GHz 1.708 GHz 1,000 MHzZ 1.70876 GHz 41,79 dem -28.79 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70998 GHz -33,62 dBm -20.62 d&
1.710 GHz 1.740 GHz 100,000 kHz 1.71085 GHz 12,80 dBr -17.20 d6

L U

Date: 8 MAY 2020 20.16.67

J

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

RIS CHEEK RS, PAES
Line _§PURIOUS_LINE_ABS PAES

20

WOV VU | W R

Y Hore pronr g
£0d v .
Start 1.75 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.750 GHz 1.76D GHz 100,000 kHz 175082 GHz 11.58 cBm -18.02 dB
1780 GHz 1.781 GHz 300.000 kHz 173001 GHz -37.74 dem -24,74 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178153 GHz -44.11 dém 31,11 dB
L U J -

Date: 8 MAY 2020 20.56.08

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

&

Spectrumnm
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck PARS
| ine _$PURIOUS_LINE |ABS PAES
20
f
104 i
o L \’|
Il
LINE_ABS n / ‘ Il
y | JH | rh
NN
-30 Jll f’ I’ § i
|
L I
40 r T
. T
i i ﬂ 0
a7 fd Ly
60 d
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70891 GHz -45.24 dBm -32.24 dB
1,700 GHz 1.710 GHz 300.000 kHz 170906 GHz -49,76 dBém -35.76 db
1.710 GHz 1.740 GHz 100,000 kHz 1.72419 GHz 18,37 dBm -11,63 d&
L I (]

Cate: 8 MAY 2020 20:21:28

J

&

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep

SEGL Count 100/100

EIGHE CHBERAES, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
104
LE
-10 d
-0 d
-30
40 .’l
WA U
- num 7 ’J —H—Tt
n
_ﬁ., o Ll AL o
60 d
Start 1,75 GHz 3000 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,750 GHz 1.780 GHz 100.000 kHz 1.76419 GHz 18.50 dBm -1141 dB
1,780 GHz 1.781 GHz 300.000 kHz 178096 GHz -48.16 dbm 35,16 dB.
1,781 GHz 1.790 GHz 1,000 MHz 178114 GHz -45.69 dBm -32,69 dB.
—

L I J

Date: 8 MAY 2020 2057:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dam  Offset 11.60 d&
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Limit gheck PARS
2 _§P 5 5 PAES
20 ki _FPURIOUS_LINE |ABS
10d
0 By
P — T
| et s e s
UTNE_285 I ’
A 1)
W ! o+ T
v Y
40
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.74 GHz
[Fpurious Emissians
Range Low Range Up RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70873 GHz -21.20 dBm -8.30 dB
1,700 GHz 1.710 GHz 300.000 kHz 1,70901 GHz -25.63 dém -12.63 dB
1.710 GHz 1.740 GHz 100,000 kHz 1.72164 GHz 0.91 dBrm -29,09 d&
[ JU I

Date: 8 MAY 2020 20.16.03

J

Spectrum

Ref Level 30.00 d8m  Offset 11.60 d Mode Auto Sweep

SGL Count 100/100

RIS CHNEK AR

Line _$PURIOUS_} INE_ABS
20 df . - -
10 i
0 dam
[ P I W
-10di T
) i |
20 l H |‘
s \ o
T T
iy ) ]
40
-50
-60
Start 1.75 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency |  Powerabs |
1.750 GHz 1.780 GHz 100.000 kHz 1.75403 GHz 0.11 dBm
1.780 GHz 1.781 GHz 300.000 kHz 1.78001 GHz -30,95 dem
1.781 GHz 1.790 GHz 1.000 MHz 1.78143 GHz -27,32 dém

L )| J a

Date: 8 MAY 2020 205140

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : AB6C-57 of 152




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 15MHz+20MHz

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

um G

pe
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit gheck F
2 _§P! i 5. PA)
20 ki _FPURIOUS_LINE_ABS
10 1

| TNE_ABS

30 - ‘
|
-40 | \
*MA i
o I r{

o (I ), P Mo tymsaalnat]

Start 1.7 GHz 3003 pts Stop 1.745 GHz

[Spurious Emissians

Range Low | Rangeup | RBW | Frequency |__powerabs | ALimit

1.700 GHz 1.708 GHz 1,000 MHzZ 1.70860 GHz 43,40 dBm 30,40 db
1.709 GHz 1.710 GHz £00.000 kHz 1.70983 GHz -41,20 dém -28,20 d&
1.710 GHz 1.745 GHz 100.000 kHz 1.71117 GHz 12.47 dBm -17.53 dB

\ ) J [

Date: 8 MAY 2020 21:21:20

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

RIS CHEEK RS, PAES
Line _§PURIOUS_LINE_ABS PAES

20

fs0 ”ET ; "
o ry PUURRY NUUT v | ISR EPYRIIY SO |
Start 1,745 GHz 3003 pts Stop 1.79 GHz
'Spurious Emissions
Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit |
1.745 GHz 1.76D GHz 100,000 kHz 174628 GHz 12.55 cbm -17.0LdB
1,780 GHz 1.781 GHz £00.000 kHz 173000 GHz -36.02 dém -23,02 dB.
1781 GHz 1.790 GHz 1.000 MHZ 178118 GHz -44.03 dém -31,03 dB.
—_—

L it J -

Date: 8 MAY 2020 21:56.12

Lowest Band Edge / 1RB74 and 1RBO

Highest Band Edge / 1RB74 and 1RBO

um G

pe
Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit gheck PARS

2 _§P 5 5 PAES

20 ki _FPURIOUS_LINE_ABS I
10d l‘l |
o L

RN
LINE_£BS, ﬂ | 1)

-30 ’ T T
AT iY
Wil VI
40
" ; J"\ U v Vil J |
PWAYAS “ﬂh
o e S S L L P ]
-60 d =
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHZ 1.700 GHz 1,000 WHz 1.70748 GHz -47.54 dBin 34,54 dB
1,700 GHz 1.710 GHz 500.000 kHz 170914 GHz -48.,83 dBém -35.83 db
1.710 GHz 1.745 GHz 100,000 kHz 1.72449 GHz 19,00 dBrm -11,00 d&
——

\ ) J [

Date: B MAY 2020 21:25:48

Spectrum

&

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

EIGHE CHBERAES, PARS
2 _§p 5 5 PAES

20 Jine _PURIOUS_LINE_ABS

104

LE

-10 d

-0 d

-30

40

-50 djm J\| @L =

1 AT
..«ﬂ-_#r WAV, WP p

‘o d

Start 1.745 GHz 3000 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHzZ 1.780 GH2 100.000 kHz 1.75956 GH2 18.86 dBm -11.14 dB
1,780 GHz 1.781 GHz 500.000 kHz 178097 GHz -43.41 dbm 36,41 dB
1,781 GHz 1.790 GHz 1,000 MHz 178268 GHz -47.45 dim 34,49 dB.
—

L I J

Date: 8 MAY 2020 21:57.04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum -

Ref Level 30,00 dam  Offset 11.60 dB Mode auto Sweep
SGL Count 100/100
@1 Avgwr
Limit gheck PARS
2 _§P! i 5. PAES
20 ki _FPURIOUS_LINE_ABS
10d
0 = 1
[ [ cemt FOUURP SO S
S_LINE_ABS, ‘ l ‘
- I ‘
| et L |
7 R
40 hE
-50 dem
60 di
tart 1.7 GHz 3003 pts Stop 1.745 GHz
[Fpurious Emissians
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit
1.700 GHz 1.709 GH2 1.000 MHZ 1.70606 GHz -23.33 dBm -10.33 dB
1,700 GHz 1.710 GHz 500.000 kHz 1,70999 GHz -25,80 dBm -12.80 d&
1.710 GHzZ 1.745 GHz2 100.000 kHz 1.72233 GHz 118 dBm -28.82 dB
——

L U ]

Date: B MAY 2020 21:20:28

Spectrum

Ref Level 30.00 d&m  Offset 11.60 d& Mode Auto Sweep
SEGL Count 100/100

EIGHE CHBERAES, PARS
z _$P 5 5. PAES
20 Jine _PURIOUS_LINE_ABS
104
0 dimzy
b | ‘P A e e T T CE R o L Y
-2 d v ‘
L \
o L s
. [
40
-50 dBm
60 df
Start 1.745 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Fregquency | PoweraAbs | ALimit |
1,745 GHzZ 1.780 GH2 100.000 kHz 1.75827 GHz 0.22 dBm -29.78 dB
1,780 GHz 1.781 GHz 500.000 kHz 178004 GHz -25.88 dbm -16.88 dB
1,781 GHz 1.790 GHz 1,000 MHz 178110 GHz -28.07 dBm 15,07 dB.

L I J

Date: 8 MAY 2020 21:51:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A66C-58 of 152




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG031715-01B

LTE Band 66C / 20MHz+5MHz

Lowest Band Edge / 1RB0O and 1RB24

Highest Band Edge / 1RB0 and 1RB24
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1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -37,00 dBm -24.00 dB
1.710 GHz 1.735 GHz 100,000 kHz 1.71109 GHz 12,41 dBrn 17,59 dB
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LTE Band 66C / 20MHz+10MHz

Lowest Band Edge / 1RB0O and 1RB49

Highest Band Edge / 1RB0 and 1RB49
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1.700 GHz 1708 G 1,000 MHzZ 1.70897 GHz 44,43 dBm -31.43 db
1.709 GHz 1.710 GHz 200,000 kHz 1.70997 GHz -37,73 dém -24.73 dB
1.710 GHz 1.740 GHz 100,000 kHz 1.71109 GHz 12.12 dBr -17.88 dB
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1.750 GHz 1.76D GHz 100,000 kHz 175121 GHz 12.08 cBm -17.92 dB
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1781 GHz 1.790 GHz 1.000 MHZ 178170 GHz -42.46 dem -29.46 dB.
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1.700 GHZ 1.700 GHz 1,000 WHz 1.70879 GHz -47.59 dBin 34,59 dB 1,750 GHz 1.780 GHz 100.000 kHz 1.76905 GHz 18.00 dBm -11.91 d8
1,700 GHz 1.710 GHz 300.000 kHz 1.70920 GHz -53.03 dem -40.03 d& 1,780 GHz 1.781 GHz 300.000 kHz 178097 GHz -47.33 dbm -34,33 dB
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